
Analysis of variables affecting mixed liquor volatile suspended solids and
prediction of effluent quality parameters in a real wastewater treatment plant

Majid Bagheria,*, Sayed Ahmad Mirbagheria, Majid Ehteshamia, Zahra Bagherib,
Ali Morad Kamarkhanic

aDepartment of Civil Engineering, K.N. Toosi University of Technology, Tehran, Iran, Tel. +98 9181331137; Fax: +98 2188770006;
email: bagherimajead@yahoo.com (M. Bagheri), Tel. +98 9121374357; email: Mirbagheri@kntu.ac.ir (S.A. Mirbagheri),
Tel. +98 9121147833; email: Eht_mj@yahoo.com (M. Ehteshami)
bDepartment and Faculty of Basic Sciences, PUK University, Kermanshah, Iran, Tel. +98 8325245574;
email: zahra90_bagheri@yahoo.com
cDepartment of Chemical Engineering, Razi University, Kermanshah, Iran, Tel. +98 9186171061; email: Ali.ka1361@gmail.com

Received 12 April 2015; Accepted 25 October 2015

ABSTRACT

This article was an effort to predict effluent quality parameters and analyze variables
affecting mixed liquor volatile suspended solids (MLVSS) for Ekbatan wastewater treatment
plant in Tehran, Iran. These parameters were predicted and analyzed using two of the most
common classes of artificial neural networks (MLP and RBF) coupled with genetic algo-
rithm. Temperature, pH, influent concentration of the parameters, sludge volume index
(SVI), and sludge volume after 30 min of settling (V30) were inputs of the neural networks.
These inputs were used to predict biochemical oxygen demand (COD), total nitrogen (TN),
and total suspended solids (TSS) concentrations as well as MLVSS concentration in the
aeration tank. The introduced models for training and testing data sets indicated an almost
perfect match between the experimental and the predicted values of COD, TN, TSS, and
MLVSS. The models were verified by evaluating their performance in propitiously simulat-
ing the statistical features of the observed data. Furthermore, another criterion applied for
judging the validity of the models was the assessment of the goodness of fit according to
available criteria. The mean average error in prediction of all parameters for the train and
test models did not exceed 6 and 4%, respectively. The results of sensitivity analyses for the
models indicated that the variation of the MLVSS concentration in the aeration tank is
influenced by V30, influent TSS, T (˚C), SVI and pH, respectively. It was observed that the
V30 and influent TSS significantly affect the MLVSS concentration in the aeration tank.

Keywords: Artificial neural network; Genetic algorithm; Multi-layer perceptron; Radial basis
function; Wastewater treatment plant

1. Introduction

Activated sludge plant is usually difficult to oper-
ate and control because of its complex operational

behavior and usual significant process disturbances
[1]. Stringent discharge standards and time-dependent
non-uniform influent characteristics make the proper
management of treatment systems an issue [2,3]. To
increase safety and to improve operating performance

*Corresponding author.

1944-3994/1944-3986 � 2015 Balaban Desalination Publications. All rights reserved.

Desalination and Water Treatment 57 (2016) 21377–21390

Septemberwww.deswater.com

doi: 10.1080/19443994.2015.1125796

mailto:bagherimajead@yahoo.com
mailto:Mirbagheri@kntu.ac.ir
mailto:Eht_mj@yahoo.com
mailto:zahra90_bagheri@yahoo.com
mailto:Ali.ka1361@gmail.com
http://dx.doi.org/10.1080/19443994.2015.1125796
http://www.tandfonline.com
http://www.tandfonline.com
http://www.tandfonline.com


of this biological wastewater treatment process, it is
important to develop computer operational decision
support systems. These intelligent computing systems
are able to assist ordinary operators to work at the
level of a domain expert in daily operation [1]. There
are several models for the biological wastewater treat-
ment in the literature based on the fundamental bioki-
netics such as activated sludge model No. 1 (ASM1)
[3]. These types of models integrate many of the key
biological, physical, and chemical processes within the
activated sludge process (ASP) into a form that can
predict the behavior of wastewater treatment plants
(WWTP) [4]. The ASM2 models extended the capabili-
ties of ASM1 to involve the biological phosphorus and
nitrogen removals [5], whereas, ASM3 introduced an
alternative concept to the previous ASM biokinetics
and aimed at simplifying the model application [6].
The diagnosis of the process interactions and model-
ing of ASP are still difficult due to the complex biolog-
ical reactions, as well as the highly time-varying and
multivariable aspects of operation in a real WWTP [7].
Furthermore, more advanced control methods need
models for the controller design and tuning and face
the problems with parameter identification of nonlin-
ear activated sludge models [4].

The artificial neural networks (ANNs) have been
used for monitoring, controlling, classification, and
simulation [8,9] of ASPs of WWTPs [10–14]. A sum-
mary of the applications of ANN modeling in a real
WWTP is given in Table 1. So far, different types of
neural networks have been used, and their perfor-
mances have been studied for the purpose of model-
ing in different engineering issues. The frequently
used networks include multi-layer perceptrons
(MLPs), radial basis functions (RBFs), recurrent neural
networks (RNNs), and echo-state networks (ESNs).
The MLP and RBF are two types of feed-forward
artificial neural networks (FANNs), which are most
commonly used in classification problems [15]. Moral
et al. [2] developed MLP artificial neural networks
(MLPANNs) to model ASP for two different cases.
The input and output data for the training of the
ANN models were generated using a simulation
model, which was an implementation of the ASM1.
The results showed high correlation coefficient
between the observed and predicted output variables.
Mjalli et al. [16] introduced an MLPANN modeling
approach to acquire the knowledge base of a real
wastewater plant, and then used it as a process model.
They showed that the MLPANNs are capable of cap-
turing the plant operation characteristics with a good
degree of accuracy. The model provided accurate pre-
dictions of the effluent stream, in terms of biological
oxygen demand (BOD), chemical oxygen demand

(COD), and total suspended solids (TSS) when using
COD as an input in the crude supply stream. Han
et al. [17] applied RBF artificial neural networks
(RBFANNs) in order to model and control dissolved
oxygen (DO) concentration in activated sludge
wastewater treatment processes. The results indicated
that RBFANN effectively provides process control.
The performance comparison also showed that the
proposed model’s predictive control strategy yields
the most accurate for DO concentration. The main
advantage of ANN models [18–21] is due to nonlinear
mapping of ANN from input to output sets as well as
complexity of interaction between neurons. Zilouchian
and Jafar [12] mentioned that the utilization of an
RBFANN model to predict the product quality of
reverse osmosis process is a key factor to decrease the
membrane degradation and to increase the overall effi-
ciency of the system.

Utilizing an appropriate optimization approach in
combination with the ANN models is useful and leads
to the determination of optimal input parameters in
maximization or minimization purposes [22]. Genetic
algorithm (GA) is a search heuristic that mimics the
process of natural evolution and applies the natural
selection processes, where selection results in better
fitted species [23]. This method can find optimal solu-
tions in a large solution space by evaluating only a
relatively small number of potential solutions. It
works directly with the fitness of each solution instead
of derivatives or other auxiliary characteristics used
with traditional deterministic approaches [24]. The
number of solutions is one of the important parame-
ters that influence optimization by GA. By increasing
the population size, more solutions will be investi-
gated, covering a wider area of the solution space,
thus increasing the probability of finding the optimal
solution in each generation [25]. GA can be used to
optimize the weights and thresholds of ANN for mini-
mizing the error between the actual and target outputs
[26]. The GA-based ANN models have not been
reported in the prediction of effluent quality parame-
ters and analysis of mixed liquor volatile suspended
solids (MLVSS) in a real WWTP.

This study describes the development of two GA-
based ANN models to accurately predict effluent
COD, TSS and total nitrogen (TN), and MLVSS for
Ekbatan WWTP under various operating parameters.
The operating parameters include pH, temperature
(T), influent TSS, sludge volume index (SVI), and
sludge volume after 30 min of settling (V30). The
influent COD or TN was used instead of influent TSS
in order to predict effluent COD or TN in the model-
ing process. Due to the dependence of SVI upon
sludge concentration, the V30 was measured in the

21378 M. Bagheri et al. / Desalination and Water Treatment 57 (2016) 21377–21390



Ekbatan WWTP for an objective comparison of the
effect of additives on sludge settling. The variables
affecting the MLVSS concentration in the aeration
tanks were also analyzed in order to determine their
importance order and their effect in the results of
introduced models.

2. Materials and methods

2.1. Features and operating conditions of Ekbatan WWTP

Ekbatan WWTP is located in Tehran, Iran. The
WWTP covers a population of about 100,000 people.
The WWTP treats wastewater with an average capac-
ity of about 4,500 m3/d. The influent wastewater is
treated in the WWTP using anaerobic-anoxic-oxic
(A2O) method. Fig. 1 shows that the Ekbatan WWTP
comprises fine and coarse screens, grid removal, pre-
treatment unit, anaerobic tanks, anoxic tanks, activated
sludge aeration tanks, secondary sedimentation tanks,
and disinfection unit. The influent wastewater initially
passes through the fine and coarse screens and then

enters to the grit removal phase. When wastewater
enters to the grit chamber, the particles slow down
and crash due to their collision with chamber wall.
The inorganic matters settle in the grit chamber with a
hydraulic retention time (HRT) of 2–3 min, and the
HRT sometimes changes from 15 to 20 min to function
like a primary clarifier. After pretreatment processes,
the wastewater enters to anaerobic tanks with a HRT
of 0.5 h and then enters to anoxic tank. The anoxic
phase is finished with a HRT of 2 h, and then wastew-
ater enters to the aeration tank. The subsurface aera-
tion is performed in the aeration tank with a HRT of
8 h, and then the wastewater enters to secondary clari-
fier. The effluent is disinfected at the end of process.

2.2. Wastewater analysis

Analysis of the wastewater characteristics in
Ekbatan WWTP is carried out daily, weekly, and
monthly. BOD, COD, nitrate (NOþ

3 -N), ammonia
(NHþ

4 -N), TN, TSS, total dissolved solids (TDS), mixed

Table 1
Summary of researchers studies in ANN modeling of a WWTP

The purpose of applying ANN ANN Researcher (s)

Modeling of activated sludge process in a WWTP MLP Moral et al. [2]
Prediction of WWTPs performance in terms of COD, BOD, and TSS MLP Mjalli et al. [16]
Prediction of activated sludge bulking in a WWTP RBF Han and Qiao [10]
Forecasting effluent quality of an industry WWTP MLP Chen et al. [11]
Automation and process control of reverse osmosis plants RBF Zilouchian and Jafar [12]
A predictive control system for the coagulation process in a paper mill WWTP MLP Zeng et al. [13]
To predict the performance of WWTP in terms of COD, BOD, and TSS MLP Nasr et al. [14]
To model a municipal WWTP in terms of BOD and TSS MLP Hamoda et al. [18]
Prediction of suspended solids and COD in hospital WWTP effluent MLP Pai et al. [9]
Formal verification of WWTPs using events detected from continuous signals MLP Luccarini et al. [19]
To model predictive control of DO concentration in activated sludge WWTPs RBF Han et al. [17]
Prediction of WWTP performance in term of TSS MLP Hanbay et al. [20]
Real-time remote monitoring of small-scaled biological WWTPs MLP Lee et al. [7]
To predict the elimination of total organic carbon (TOC) in an industrial WWTP MLP Gontarski et al. [21]
For rapid WWTP performance evaluation: Methodology and case study MLP Raduly et al. [8]

Influent Anaerobic
reactor

Anoxic
reactor

Oxic
reactor

Return activated sludge Excess sludge

Secondary
clarifier

Disinfection

Effluent

Pretreatment

Fig. 1. Configuration of the process used in the Ekbatan WWTP.

M. Bagheri et al. / Desalination and Water Treatment 57 (2016) 21377–21390 21379



liquor suspended solids (MLSS), MLVSS, SVI, V30 as
well as pH, T (˚C), and DO are measured in Ekbatan
WWTP. The pH and T (˚C) are measured using a digi-
tal pH meter. A dissolved oxygen meter (YSI 5000) is
utilized to determine DO. COD and biodegradability,
which is determined by 5-d biochemical oxygen
demand (BOD5) test, are measured according to the
standard methods [27]. Weekly analyses are included
MLVSS and MLSS in aeration reactors. MLSS and
MLVSS are determined in Ekbatan WWTP laboratory
at the temperature of 550˚C [28]. In the WWTP labora-
tory, TN, NHþ

4 -N, and NOþ
3 -N are measured using a

spectrophotometer (the Hach DR 5000 UV–vis Labora-
tory Spectrophotometer). Based on the results of
wastewater analysis, it was observed that the wastew-
ater characteristics, including influent COD, TN, T
(˚C), and TSS as well as other parameters, including
MLVSS, V30, and SVI have significantly varied from
2011 to 2013. Table 2 shows the influent raw wastewa-
ter characteristics and other parameters related with
the operation of Ekbatan WWTP.

2.3. Artificial neural network modeling approach

ANN is a nonparametric model which utilizes
interconnected mathematical nodes or neurons to form
a network that can model complex functional relation-
ships [8]. Such models permit to study the relationship
between the input variables and the target(s) or out-
put(s) of the process using a limited number of experi-
mental runs. ANNs have been proved to be able to
model nonlinear systems and successfully applied for
modeling various nonlinear processes [19].

The ANNs operating in parallel being composed of
neurons. An artificial neuron is a single computational
processor, which has two operators (1) summing junc-
tion and (2) transfer function [15,29]. The connections
consist of weights and biases with neurons addressing
information. Considering the model of a single neu-
ron, any scalar input xi is transmitted via a connection
that multiplies its strength by the scalar weight wi to
form the product wi × xi. The bias b is much like a
weight, except that it has a constant input of unity
and it is simply added to the product wi × xi by sum-
ming junction [29]. The transfer function determines
the input/output behavior and adds nonlinearity and
stability to the network [13]. It takes the argument z
and produces the scalar output of a single neuron
[18]. The linear function (purelin) and hyperbolic tan-
gent sigmoid function (tansig) are the most used trans-
fer functions to solve linear and nonlinear problems,
and can be described by Eqs. (1) and (2), respectively.

purlin zð Þ ¼ z (1)

tansig zð Þ ¼ 2=ð1þ e�2zÞ � 1 (2)

2.4. Architecture of RBFANN and MLPANN

Recently, the use of ANNs is also gaining
popularity in modeling biological wastewater treat-
ment processes [14,17]. MLP and RBF are two types of
feed-forward ANNs, which are most commonly used
in the simulation of biological wastewater treatment
processes, namely prediction of a WWTP performance.
In these feed-forward networks, the data are only
transmitted in the forward direction from the input
layer to the hidden layer and to the output layer. The
structure of the basic RBFANN used in this study con-
sists of one input layer, one output layer, and one hid-
den layer (Fig. 2(b)). The RBFANNs have a very strong
mathematical foundation rooted in regularization the-